
THESIS 
 
 
 

DEVELOPMENT OF AN ELECTROCOAGULATION BASED TREATMENT TRAIN FOR 

PRODUCED WATER WITH HIGH CONCENTRATIONS OF ORGANIC MATTER 

 
 

 
 

Submitted by 
 

Richard Andrew Caschette 
 

Department of Civil and Environmental Engineering 
 
 

 
 
 

In partial fulfillment of the requirements 
 

For the Degree of Master of Science 
 

Colorado State University 
 

Fort Collins, Colorado 
 

Fall 2016 
 

 
 
 
 
 
 
Master’s Committee: 
 
 Advisor: Kenneth Carlson 

 
Sybil Sharvelle 
Tom Bradley 



 
  
 

 

 

 

 

 

Copyright by Richard Andrew Caschette 2016 

All Rights Reserved

 

 

 

 

 

 

 

 

 
 
 



ii 

 

ABSTRACT 
 
 
 

DEVELOPMENT OF AN ELECTROCOAGULATION BASED TREATMENT TRAIN FOR 
[...]
Hach HQ40d Multi probe. IntelliCAL ORP-REDOX and IntelliCAL pH probes. 

 Total Dissolved Solids (TDS) 

Gravimetric Solids Analysis using Hach USEPA approved method 8163. TDS 

measurements were taken from filtrate with particles 1.5 um or smaller. 

 Analytical Water Chemistry  

ALS Global Environmental Laboratory was used for all additional water analysis. Water 

samples were collected into ALS provided sample containers with corresponding 

preservatives. ALS measured benzene, toluene, ethyl benzene, total xylenes (BTEX), 



30 

 

gasoline range organics (GRO), diesel range organics (DRO), trace metals (Al, B, Ba, Ca, 

Fe, K, Mg, Mn, Na, Si, Sr, Zn), and anions (Br, Cl, HCO3, SO4, PO4). 

   
Figure 3-3: Wells Ranch CPF Produced Water  

 

Other chemical constituents of interest include barium, boron, calcium, magnesium, 

sulfate, carbonates, gasoline range organics (GRO), diesel range organics (DRO), benzene, 

toluene, ethyl benzene, and xylene (BTEX). Calcium, magnesium, sulfate, and carbonates are all 

major precipitants and can cause major operational issues related to scaling. Carbonates also 

make up alkalinity or acid buffering capacity. Alkalinity is proportional the cost of acid/base 

used for pH adjustment. BTEX and GRO (C6-C10) are considered volatile organic compounds 

along with DRO (C10-C15) which is considered carcinogenic. The volatile organic compounds 

are hydrocarbon based and strictly regulated as they originate from oil and gas production. 

 

 

 

 

 



31 

 

3.2.3 Bench Scale Unit Processes 

Electrocoagulation 

 Jar testing utilized two metal plates connected to a power supply, one anode and one 

cathode, as the first phase of the treatability study. A continuous flow electrocoagulation unit for 

second phase testing used the same power supply in addition to a SHURflo diaphragm pump 

(model No. 8000-953-238). This unit consisted of six stacked iron plates and anode/cathode 

electrolytic cell connection points. A “WaveIonics: Electrocoagulation Treatment Technology" 

power supply built Water Tectonics was used with Water Tectonics fabricated electrocoagulation 

units with iron plates (Continuous Flow & Batch). Although there is a lack of equivalence 

between the jar testing plates and the large continuous flow through unit based on amperage, 

surface area, and contact time; there was an empirical relationship between the "relative" 

comparison of treatment techniques (i.e. softening before EC is much more effective than after 

EC for both jar tests and continuous flow unit). EC was selected as a unit process due to its 

advantages of 1) requiring significantly less dosage than chemical coagulant addition 2) 

significantly less iron sludge generation than ferric chloride addition 3) no dosing pumps or 

chemicals required on potential pilot site locations 

Table 3-2: Electrocoagulation Method Equivalence 

 
 



32 

 

  
Figure 3-4: WaveIonics Electrocoagulation Bench Scale Unit: Continuous Flow & Batch 

 

Solid/liquid separation methods included flocculation followed by settling and dissolved 

air floatation. Jar tests used a Phipps and Bird 900 Model Jar Tester at a paddle speed of 15 rpm 

for flocculation. 60 liter batches for treated for irrigation used a "" mixer at a paddle speed of 50 

rpm for flocculation. Dissolved air floatation (DAF) was simulated by adding a measure volume 

of deionized water with microbubbles to produced water after a coagulant had been added. The 

microbubbles were generated by adding deionized water to a pressurized vessel at 80 psi. 

Connected to the pressurized vessel was an outlet hose with and adjustable on/off lever.  

Ultrafiltration 

A Mann + Hummel UA420-BT housing and UA420-E hollow fiber filter was selected for 

ultrafiltration. The nominal pore size is 0.05 um and membrane material a hydrophilic modified 

polyacrylonitrile (PAN). The same SHURflo diaphragm pump (model No. 8000-953-238) was 

used to pump to water at a flow rate of 0.5 gpm post electrocoagulation and solid/liquid 

separation.  



33 

 

 
Figure 3-5: Hollow Fiber Ultrafiltration Unit 

 

Granular Activated Carbon 

Three columns were constructed using 3'' and 4 '' diameter PVC piping, caps, nozzles, and 

plastic tubing. Tubing exited the bottom of each column and ran upward to the entrance of the 

next column. This was done to simulate a submerged GAC bed and plug flow conditions. Acid 

washed 12x30 mesh activated charcoal coconut shell was used for adsorption media (Charcoal 

House, GAC1230C-AW). The three columns were assembled in series with a total empty bed 

contact time (EBCT) of 7.96 hours.  

 Total volume of 3 columns = 23894.59 cubic cm  

 Flow rate (Masterflex l/s peristaltic pump) = 50 mL/min 

  Volume of columns filled with GAC / flow rate = residence time 

 

 



34 

 

 
Figure 3-6: Granular Activated Carbon Columns in Series at CSU Laboratory 

 

Isotherms were generated using the same GAC1230C-AW adsorption media. Ten 

different masses of GAC (5-50% by mass) where measured and each combined with a 400 mL of 

ultrafiltration brine. Each 400 mL beaker of ultrafiltration brine and coconut charcoal was mixed 

at a paddle speed of 25 rpm for 1 hour using the same Phipps and Bird jar test described above. 

The brine/GAC mixture was then filtered using a 6 um Whatman #3 filter to remove suspended 

inorganic carbon particles before measuring TOC.   

Reverse Osmosis 

Sterlitech SEPA CF Cell Crossflow Filtration Unit was used for reverse osmosis (RO) 

testing. GE Osmonics flat sheet RO membranes were selected to evaluate different membrane 

materials and operating pressures. Both the AG and SE series were looked at closely (Sterlitech, 

2016 & GE, 2016). 

 



35 

 

 AG-series 

o Membrane Material: Polyamide 

o Typical Operating Pressure/Flux: 200 psi/10-20 GFD 

o Maximum Operating Pressure: 450 psi (with tape) and 600 psi (with outer wrap) 

o Salt rejection: 95.5 % as NaCl 

o Application: Brackish Water 

  SE-series 

o Membrane Material: Thin Film 

o Typical Operating Pressure/Flux: 425 psi/5-20 GFD 

o Maximum Operating Pressure: 600 psi with temperatures below 35 C 

o Salt rejection: 98.9 % as NaCl 

o Applications: Industrial/Wastewater 

  
Figure 3-7: Sterlitech SEPA CF Cell Crossflow Filtration Unit and Flow Diagram 

 (Sterlitech Corporation, 2016) 

 



36 

 

3.2.4 Greenhouse Experiment 

Biofuel crops switchgrass and canola were chosen for the irrigation study. 5 different 

water qualities were chosen to irrigate the crops using a drip irrigation system. Greenhouse 

controls such as temperature and humidity were selected to best simulate "August" conditions in 

Colorado. Triplicates for each water quality and type of crop were assigned a randomized 

position as part of a grid system.  Barrier plants watered using freshwater surrounded all test 

plants in order to minimize variability in what is considered a microclimate environment. Barrier 

plants are intended to keep conditions consistent will all thirty test pots since the perimeter may 

experience different conditions (i.e. temperature, humidity, air pressure differentials).  

Figure 3-8: Greenhouse Experiment Grid System and Water Quality Designation  

(Stone et al., 2016) 

 

The five experimental waters used included a freshwater control, and produced water treated 

to four different water quality effluent levels. Due to significant volume limitations of the bench 

scale reverse osmosis unit, produced water was treated through all other unit processes except 

RO and then diluted with freshwater to meet target TDS levels. All crops were irrigated with 



37 

 

freshwater (control) for the first 4 weeks after seeds were planted and then switched to their 

corresponding water quality. 

 Control: Horsetooth Reservoir water. There was a direct water supply connection from 

the reservoir to the greenhouse 

 Raw UF Brine: Produced water post ultrafiltration. High TOC and high TDS levels. 

 3500 mg/L TDS with organics: Produced water post ultrafiltration and diluted to 3500 

mg/L TDS using Horsetooth water. Organics were not removed after ultrafiltration. 

 400 mg/L TDS with low Organics: Produced water post ultrafiltration and post GAC 

column organic removal. Diluted to 400 mg/L TDS using Horsetooth water. Very low 

levels of organics present (<1 mg/L). 

 3500 mg/L TDS with low organics: Produced water post ultrafiltration and post GAC 

column organic removal. Diluted to 3500 mg/L TDS using Horsetooth water. Very low 

levels of organics present. 

 
Figure 3-9: Greenhouse Canola and Switchgrass Irrigation Arrangement 



38 

 

Plant biomass measurements were made after harvesting crops. Plant leaves and stems 

where separated from the roots and dried in large paper bags at 60 degrees C for 48 hours. Plants 

were allowed to cool for 15 minutes before bags were weighted (Stone et al, 2016). Soil salinity 

was measured by diluting soil samples by mass with a dilution factor of 4. Mixture of de-ionized 

water and soil was shaken and allowed to sit for 24 hours. The salt saturated dilution water was 

then used to follow the gravimetric measurement procedure outlined in section 3.2.2. 

Hydrocarbon-based organics were measured in the soil by ALS Global Environmental 

Laboratory using ALS selected sampling containers. Soil in pots were dug up and mixed before 

soil sample analysis. 

3.3 Results 

3.3.1 Electrocoagulation 

Suspended solids and colloid removal are the goal of electrocoagulation. This solid/liquid 

separation step is a pre treatment before filtration to reduce fouling for low pressure membranes 

and maintain acceptable performance levels (i.e. low transmembrane pressure drop). Jar testing 

compared chemical coagulation, polymer addition, bentonite clay coagulant aids, 

electrocoagulation, oxidants, pH adjustments, flocculation & settling, dissolved air floatation 

(DAF) and several combinations of these methods. Although chemical coagulation using ferric 

chloride and softening was effective when used together, high alkalinity levels increased the 

amount of sodium hydroxide necessary for pH adjustment as well as excessive iron floc sludge 

generation. Turbidity removal over 80% for the addition of hydrogen peroxide led to more pre 

oxidation testing using the continuous flow EC unit. Although 

softening/electrocoagulation/dissolved air flotation (pH 9.5/EC/DAF) had turbidity removal rates 



39 

 

of 69, 54, and 82 percent; when scaled up the turbidity removal rate for this process was only 33 

percent.  

When scaled up, the addition of hydrogen peroxide (Sigma-Aldrich CAS No. 7722-84-1) caused 

electrocoagulation to be a more effective process. Figure 3-11 shows a dose of 0.004% hydrogen 

peroxide by volume followed by electrocoagulation, flocculation, and settling removed 89% of 

raw turbidity.  

 

 
Figure 3-10: Chemical and Electrocoagulation Jar Test Turbidity Removal for CPF Water 

 

 

 



40 

 

 
Figure 3-11: Continuous Flow Electrocoagulation and Pre-oxidation Turbidity 

Removal for CPF Water 

 

Hydrogen peroxide used as a pre-oxidant before electrocoagulation is effective for two 

reasons. The primary reason is related to the speciation of aqueous iron and its oxidation states. 

Figure 3-12 describes these underlying mechanisms to determine the speciation of iron since it is 

the added coagulant. The secondary reason is an empirical observation related to settling 

velocity, outlined in Figure 3-14. 



41 

 

 
Figure 3-12: Eh-pH Plot for Electrocoagulation versus Pre-oxidation/Electrocoagulation (U.S. 

Department of the Interior, 1962) 

 



42 

 

Figure 3-13: Flocculation and Settling for Electrocoagulation Versus 
Oxidation/Electrocoagulation 

 

Oxidation Reduction Potential (ORP) and pH control the speciation of ionic compounds, 

particularly iron, in an aqueous state. For a Hach IntelliCAL ORP-REDOX probe: 

Eh = E + E ref 

 Eh = Oxidation Reduction Potential, Standard Hydrogen Electrode (mV) 

 E =Measured Oxidation Reduction Potential, ORP probe specific (mV) 

 E ref = Reference potential = 210.5 mV at 20 C for a Hach IntelliCAL ORP-REDOX 

probe 

Electrocoagulation first oxidizes stable iron (zero valent iron) into ferrous as a result of the 

electrically charged anode/cathode, then ferrous is oxidized to ferric. Ferrous (Fe2+) exists 

predominantly in a dissolved state while ferric (Fe3+) reacts with hydroxide to produce solid 

phase ferric hydroxide, a strong coagulant. Ferrous can react to produce ferrous hydroxide 

although ferric hydroxide has a stronger positive surface charge and is therefore a more effective 

coagulant. Figure 3-12 shows that electrocoagulation significantly lowers the oxidation reduction 

potential of the produced water being treated. By adding hydrogen peroxide, a strong oxidizing 



43 

 

environment is created as the ORP increases from –53 mV to +255 mV, and decreases only to 

+250 mV after electrocoagulation. If an oxidant is not added, the ORP drops below –150 mV 

after electrocoagulation. At a pH of around 7.8, the hydrogen peroxide acts an oxidizing agent to 

transform ferrous into ferric. For irrigation water treatment and Figure 3-10, a dose of 0.005% 

hydrogen peroxide by volume was used. 

Table 3-3: Relative Settling Velocity of Different Oxidation Contact Times 

 
 

During water treatment for irrigation, it was observed that although adding hydrogen 

peroxide created an extremely positive ORP value, a short pre-oxidation contact time could be 

associated with "poor" settling and a long pre-oxidation contact time with "good" settling. This 

may be attributed to the oxidation of organic matter measured as TOC. High concentrations of 

TOC coupled with “desirable" flocculation and settling conditions after a 20 hour oxidation time 

indicate that hydrogen peroxide may also be oxidizing and breaking up organic matter so that it 

cannot adsorb and desorb from metal hydroxide particles (Esmaeilirad, 2015). 

  

3.3.2 Ultrafiltration 

Ultrafiltration removed most emulsified oil droplets still present after electrocoagulation 

and settling, but large concentrations of TOC still remained. Most of the TOC post ultrafiltration 

consisted primarily of residual cross linked polymers, but also small concentrations of volatile 

organics like BTEX that are a large concern for environmental compliance and regulation. As a 



44 

 

particle removal step, turbidity post ultrafiltration was either close to or less than 1 NTU 

consistently.  

Table 3-4: Water Quality Sequence of Raw CPF Produced Water Through Ultrafiltration and 
Granular Activated Carbon Processes 

 

 

 

 

 

3.3.3 Granular Activated Carbon 

Granular Activated Coconut Charcoal was used as an organic compound removal 

process. Through adsorption and other complexing processes, boron was also removed. Although 

bench scale testing met the goal of providing low organic matter water to be diluted for 

irrigation, the breakthrough time of the GAC columns was very rapid and only small volumes 

could be produced with influent conditions from 900 to 1600 mg/L TOC concentration. An 

arbitrary goal of less than 50 mg/L was set to prevent membrane fouling during RO testing 

although practical applications would call for TOC to be as close to zero as possible to be 

operationally feasible. Even with an effluent TOC concentration of 31.5 mg/L, BTEX was 

measured at 19.3 ug/L. Benzene has a molecular weight of 78.11 g/mole and is a concern for 

passing through RO membranes.  



45 

 

Table 3-5: CPF Produced Water Contaminant Removal Through GAC and RO:  

BTEX and Boron  

 

 

A Freundlich Adsorption Isotherm was generated with the following values (EPA, 2016): 

 Coefficient of determination: R^2 = 0.9664 

 Adsorption capacity parameter (mg/g)(L/mg)1/n :K= 0.013741979 